
CHAPTER 6  
 

DISTRIBUTION SYSTEM 
 
 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

6-1 

CHAPTER 6  DISTRIBUTION SYSTEM 

6.1  Planned Arrangements for Distribution Networks 

The main objectives to be followed in the planning of the distribution network within the Karnaphuli Ser-
vice Area are ‘equitable distribution’ and ‘control of non-revenue water’. 

In order to achieve these objectives, the distribution network within the Karnaphuli Service Area is sub-
ject to large-scale sectorization.  This is expected to facilitate operation and maintenance of the system, 
and realize proactive and effective control of non-revenue water.  
[...]
Table 7.7.2  Projection of Sludge Volume by Season 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

2) Study on Sludge Treatment Process and disposal 

Under the above mentioned seasonal sludge generation, alternative sludge treatment processes are 
studied, as follows: 

a) Alternative-1: Sedimentation Basin-Lagoon - Disposal 
b) Alternative-2: Sedimentation Basin-Gravity type Sludge Thickener-Sludge Drying - Disposal 
c) Alternative-3: Sedimentation Basin-Gravity type Sludge Thickener-Mechanical 

Dewatering-Disposal 

In the case of the design of the sludge thickeners in Alternatives 2 and 3, the process flow diagrams 
shown in Figure 7.7.5 are recommended, taking into account the different estimated sludge volumes in 
the dry and rainy season (days of heavy rain). 

Dry season Rainy season (heavy rainy days) 

Figure 7.7.5  Sludge Thickening Process 

Items Dry season High Turbidity(Heavy rain) 
Process Flow 

 
 

 
 

Capacity of WTP  Q= 300,000m3/d Q= 300,000m3/d 

Turbidity of inflow water 
to Sedimentation Basin 
(Clarifier) 

T=40 NTU T=100 NTU (after 
Pre-Sedimentation Basin) 

Alum Dosing, Al2 (SO4)3 
16H2O 

E=21 mg/l E=30 mg/l 

Sludge quantity Q・(T+αx E) x 10-6 x 90% DS/d 
(α=0.154) 
=11.673 t DS/d 
=2,334 m3/d (w=0.5%) 
=390m3/d(w=3%) after thickener

Q・(T+αx E) x 10-6 x 90% DS/d,  
(α=0.154) 
=28.247 t DS/d 
=5,650 m3/d (w=0.5%) 
= 470m3/d (w=6%) after 
thickener (in case of 2 trains)  

Thickener 
1 P

P

Thickener 
2 

Thickener 
3 

Thickener 
4 

P

P

Thickener
2

Thickener
1 

Thickener
3 

Thickener
4



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-17 

Alternative plans of sludge treatment process after completion of Phase-2 Project are summarised 
as follows: 

a) Alternative-1; Sedimentation Basin -Lagoon - Disposal 

The sludge generated at Sedimentation Basin is pumped to a lagoon, but capacity of a lagoon 
is limited to storage for about 1.3 days (water content=0.5%) in the case of the dry season.  
Therefore, there is a high possibility that the supernatant from the lagoon has a high SS.  To 
obtain SS in the supernatant of less than 150mg/l, sludge would need to be fed into the same 
lagoon for about one (1) month.  During sludge drying in a lagoon, the sludge from 
Sedimentation Basin is pumped to another lagoon.  Accumulation and drying of the sludge is 
practiced such that the lagoons are used on a cyclical basis.  Dried sludge is utilized for land 
filling of low areas or recycling use for making bricks /construction materials. 

b) Alternative-2; Sedimentation Basin – Gravity type Thickener - Sludge Drying - Disposal 

The sludge from Sedimentation Basin flows into a sludge receiving tank and is pumped to the 
sludge thickeners.  The thickened sludge (water content = from 99.5% to 94% (or 97%) 
depending upon the season, as shown in Table 7.5.3 and is pumped to a sludge drying bed 
until the sludge accumulates up to a certain depth, following which the next bed is fed with 
sludge.  Dried sludge from the drying bed is managed in the same manner as alternative-1. 

c) Alternative-3; Sedimentation Basin – Gravity type Thickener - Mechanical Dewatering - 
Disposal 

The sludge treatment process is same as for alternative-2 up to and including sludge 
thickening.  The thickened sludge is pumped to a mechanical dewatering process and the 
water content of dewatered sludge is planned to be about 75%.  Sludge cake is managed in 
the same manner as alterneative-1. 

Table 7.7.3 shows the summary of the comparison on the alternative sludge treatment processes.  
Alternative 2 is recommended because of the following reasons. 

a) In Alternative 1 it is difficult to maintain a SS concentration of less than 150 mg/l in the 
supernatant without acquiring additional land to provide an increased sludge lagoon volume.   

b) Alternatives 2 and 3 both meet the condition that the SS of supernatant from sludge treatment 
process should be less than 150mg/l according to the discharge regulation (Standard for 
Schedule-10). 

c) The construction and operation and maintenance costs of Alternative 2 are considerably lower 
than those of Alternative 3. 

 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-18 

Table 7.7.3  Summary of Comparison on Alternative Sludge Treatment Process 

Item 
Alternative-1 Alternative-2 Alternative-3 

Lagoon Gravity Thickener   
+ Sludge Drying  

Gravity Thickener  
+ Mechanical Dewatering 

General Layout 
Plan 

  

Outline of Major 
Facilities 

1) Lagoon (Phase-1); 
A:4,220m2,  
B:8,500m2,    
E:4,320m2         Total=17,040m2 

2)Lagoon Capacity; (in case of a Lagoon)  
  4,220m2x0.7m/2,334m3/d=1.3day 
  11,673kg/d x 60d/4,220m2 =166kg/m2 

    (Dry season) 

1) Gravity Thickener with sludge recieving 
tank 

  Normal NTU;11,673kg/d / 15kg/m2/d =780m2 

   High NTU ;28,247kg/d /15kg/m2/d =1,900m2 
→Dia.30&18m x 2no. (standby-1no in case 
of normal NTU) 

2) In case of high turbidity, 2-stage thickening 
is used (water content: 94%) 

3) Sludge Drying Method  
11,673kg/dx 60day/60kg/m2/d =11,673m2 

1) Gravity Thickener with sludge recieving tank 
  Normal NTU;11,673kg/d / 15kg/m2/d 

=780m2 

   High NTU ;28,247kg/d /15kg/m2/d =1,900m2 
→Dia.30&18m x 2no. (stanby-1no in case 
of normal NTU) 

2) Mechanical Dewatering in case of centrifugal 
type 30kW x 3 units 

4) Lagoon;(for emergency) 
A:4,220m2, E:4,320m2 

Discharge of SS 
to public water 
body (agricultural 
channel) 

There is a possibilty to discharge SS with 
more than 150mg/l due to limited retension 
time (1.3 day) and high sludge load to 
Lagoon, specially in case of high tubidity in 
days of heavy rainy. 

×

Easy control in discharging SS from WTP. 

○

Easy control in discharging SS from WTP 
and also there are sludge lagoons for 
emergency use. ◎ 

Phase-1 Phase-1 Phase-1



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-19 

Item 
Alternative-1 Alternative-2 Alternative-3 

Lagoon Gravity Thickener   
+ Sludge Drying  

Gravity Thickener  
+ Mechanical Dewatering 

Sludge treatment 
for Phase 1 WTP 
during 
construction of 
Phase-2 WTP 

Existing Lagoon can be operated as 
temporary sludge treatment for Phase-1  

○

At least, half size facility of Sludge Drying 
Method should be constructed in first stage 
of Phase-2 Project  

Existing Lagoon will be operated for 
temporary sludge treatment for Phase-1 
treatment ○ 

Operation & 
maintenance 

Very easy but frequent overflow of 
supernant from Lagoon to nearby canal ×

Need frequent O&M  
○

Difficult 
× 

Construction Cost Constructed by Phase-1 

◎

1) Sludge receiving tank;  920,000 US$ 
2) Gravity thickener；  3,623,000 US$ 
3) Sludge drying Method 

11,550m2 x 400US$/m2  
 = 4,600,000US$ 
                                

Total     9,143,000 US$ 
（100） 

1) Sludge receiving tank;  920,000 US$
2) Gravity thickener;  3,623,000 US$
3) Mechanical Dewatering 
   C&A: 35m x 24m x 3,000US$/m2 

 = 2,520,000 US$
M&E   = 7,000,000 US$  

     Total    14,063,000 US$
(154)     

× 

O & M Cost for 
sludge treatment 

1) Sludge removal ; 4 times/year 
2) 10 persons/time/month 
3) 4 x 10 x 150 US$/M = 6,000 US$ 

Total   6,000 US$ /year 
         (100) 

◎
65,000 US$/year 

(1080) 
200,000 US$/year 

(3,300) × 

Recommendation Not recommended due to a high possibility 
of supernatant with SS more than 150mg/l 
due to high sludge load to the lagoon 

×
Recommended as lower construction and 
O&M costs than Alternative-3 ○

Not recommended due to high construction 
and O &M Cost  

Note) ◎;fairly good,  ○;good,  ;not bad,  ×;bad 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-20 

7.7.3  Civil/Architectural design 

(1)  Buildings & facilities 

Table 7.7.4 shows the outline of the facilities in Phase 1 and Phase 2.  The Phase 2 Project includes 
sludge receiving tank, thickeners and sludge drying beds for sludge treatment. 

Table 7.7.4  Outline of the Facilities in Phase 1 and Phase 2 Projects 

Facilities Phase 1 Phase 2 Notes
Pre-Sedimentation 
Basin 

For 150,000m3/d - Common 
to Phases 
1 & 2 

Clarifier 
(Sedimentation 
Basin) 

1) Mixing Chamber;  
W3.0m x L13.6m x D4.7m x 2 tanks 

2) Flocculation Tank; 
W1.9m x L 63.1m x D4.0m x 8 channels

3) Sedimentation;  
W12.8m x L39.0m x D4.0m x 8 tanks 

1) Mixing Chamber;  
W3.0m x L13.6m x D4.7m x 2 tanks 

2) Flocculation Tank; 
W1.9m x L63.1m x D4.0m x 8 channels 

3) Sedimentation;  
W12.8m x L39.0m x D4.0m x 8 tanks 

 

Filter W7.6m x L12.2m x 10 tanks W7.6m x L12.2m x 10 tanks  
Filter Drain Tank W10.0m x L39.0m x D3m x 2 tanks -  
Clear Well 
Reservoir 

W4.0m x D4.0m x Total L413.7m W4.0m x D4.0m x Total-L 413.7m  

Sludge Lagoon A:V=3,669m3, H=0.7m 
B:V=5,384m3, H=0.7m 
C:V=5,492m3, H=0.7m 
D:V=5,492m3, H=0.7m 
E:V=5,384m3, H=0.7m 

- 

 

Sludge Treatment  - 
 

- Sludge receiving Tank;  
W15.0m x L20.0m x D4.0m x 2no. 

- Thickening Tank;  
Dia. 30m x D4.0m x 2 No. 
Dia. 18m x D4.0m x 2No. 

- Sludge drying bed; about 11,000m2 

 

Sub-Station W10.8m x L11.7m -  
Electrical Building W14m x L26m -  
Generator Building - New building required.  
Chemical Building W16.5m x L27.5m -  
Chlorine Building W9.5m x L27.5m W9.5m x L27.5m  
Administration 
Building 

W11.8m x L38m -  

Warehouse W20.5m x L24m -  
Guard House W5.0m x L5.0m -  
Water Tower W2.9m x L2.9m x D3.0m -  
Yard piping Conveyance Pipe: DN1200mm 

Transmission Pipe: DN1200mm 
Connecting pipe between facilities 

Conveyance Pipe: DN1200mm 
Transmission Pipe: DN1200mm 
Connecting pipe between facilities 

 

Site works Fence, road, earth filling, drainage etc. Road   

(2) Soil Conditions 

Soil investigation was conducted at the WTP site in 2012 and the information on the bearing layer for 
planning the pile foundation was collected.  The bearing layer for the construction of WTP in Phase 2 is 
shown in Figure 7.7.6.  About 20m long concrete piles will be required in the sedimentation basin area.



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-21 

 
   Figure 7.7.6  Soil Investigation Results in 2012 

7.7.4  Mechanical Equipment 

(1) Design Conditions 

Table 7.7.5 shows the major mechanical design conditions for the water treatment and sludge treatment 
processes. 

  

 Note) Length of Piles for Phase 2 will be longer than Phase 1 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-22 

Table 7.7.5  Mechanical Design Condition for Phase 2 Project 

Facility Name Design Condition of Phase 2 Reference 
Water Treatment Plant 
(WTP) 
1) Receiving Well/ 

Mixing Chamber/  
Flocculation Facility 

2)  Sedimentation Basin 
Facility 

3)  Filter Facility 

150,000 m3/ day 
Design average turbidity 40 NTU 

Design maximum turbidity 100 NTU 
 

Phase 1 is 150,000 m3/day 
 

4)  Clear Well 
/Transmission Pump 
Facility  

143,000 m3/ day Phase 1 is 143,000 m3/day 

5)  Filter Drain Tank 
Facility 

 All work including phase 2 is 
under construction. 

6)  Chemical Facility 150,000 m3/ day Civil work including phase 2 is 
under construction. Alum Average dosage rate  21 mg/l 

Maximum dosage rate 30 mg/l 
Lime Average dosage rate   5 mg/l 

Maximum dosage rate 15 mg/l 
7)  Chlorine Facility 150,000 m3/ day Phase 1 is 150,000 m3/day 

Pre 
chlorine 

Average dosage rate   3 mg/l 
Maximum dosage rate 5 mg/l 

Post 
chlorine 

Average dosage rate   1 mg/l 
Maximum dosage rate 1.5 mg/l 

8)  Sludge Treatment 
Facility 

300,000 m3/ day  
Inlet sludge 
concentration and 
volume 

approx. 0.5 % 
dry season  
2,334m3/d 
Rainy season  
5,650m3/d 

 

Thickened sludge 
concentration and 
volume 

approx. 3.0 % 
dry season  
390m3/d 
Heavy rainy day 
950m3/d 

Total two thickeners, including 
each one stage thickener during 
dry season 

Thickened sludge 
concentration and 
volume 

approx. 6.0 % 
Heavy rainy day  
470m3/d 

Total four thickeners, including 
two sets of two thickeners 
connected in series during rainy 
season 

Note: The number and specification of mechanical equipment for Phase 2 WTP is basically the same as for the 
Phase 1 WTP. 
 

(2) Major Equipment 

Table 7.7.6 shows the major Mechanical Equipment for the Phase 2 Project, as well as equipment 
provided in Phase 1. 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-23 

Table 7.7.6  Major Mechanical Equipment for Phase 2 Project 

Item Specification Phase 1 
(under construction) Phase 2 

a. Receiving Well/ Mixing Chamber/ Flocculation facility 
Flash Mixer: Turbine Mixer D 1.0m x 8 blades x 11kW 2 units  2 units 
Inlet Gate Manual Sluice W 0.6m x H 0.6m 8 units 8 units 
b. Sedimentation Basin 
Sludge Collector Submerged Car-scraper (rope pulling) 

W5.75m x L36.3m x 0.75kW 
8 units 8 units 

De-sludge Valve Motorized Eccentric D-200 x 0.4kW 32 units 32 units 
c. Filter Facility  
Inflow Valve Motorized Butterfly D-600 x 0.2kW 10 units  10 units 
Filtrated & Backwash 
Valve 

Manual Butterfly D-600  10 units  10 units 

Surface Wash Valve Motorized Butterfly D-300 x 0.2kW 10 units  10 units 
Wash Waste Gate Motorized Rectangular Butterfly  

W0.9m x H0.9m x 0.75kW 
10 units  10 units 

d. Filter Drain Tank 
Wash Waste Pump: Submersible Sewage 

14m3/min x 16 m x 55kW 
4 units 
including 2 standby 

- 

e. Clear Well/ Transmission Pump Facility 
Transmission Pump Horizontal double suction volute 

34m3/min x 81 m x 630kW  
(two are VVVF/ each phase) 

5 units 
including 2 standby 

5 units 
including 2 standby

f. Chemical and Chlorine Facility 
Alum Facility    

Alum Mixer Double Impeller Turbine Mixer 3.7 kW 2 units  2 units 
Alum Pump Diaphragm 280-850 L/ hr x 0.75kW 4 units 

including 2 standby 
4 units 
including 2 standby

Lime Facility 
 

   

Lime Mixer Double Impeller Turbine Mixer 3.7 kW 2 units  2 units 
Lime Pump Diaphragm 170-860 L/ hr x 0.75kW 3 units 

including 2 standby 
3 units 
including 2 standby

g. Chlorination Facility 
Chlorine cylinder Cylindrical Convexed Container 1000 kg 18 units  18 units 
Chlorinator Self-Stand Vacuum 40kg/ hr 3 units  

including 1 standby 
3 units 
including 1 standby

h. Sludge Treatment Facility 
Sludge Receiving Tank   
Sludge Mixer Submersible Mixer 5.5kW - 6 units 

including 2 in stock
De-sludge Pump 2.0 m3/min x 15kW - 4 units  

including 2 standby
Sludge Thickener   
Thickener 1 Gravity Thickener  Dia. 30m x 1.5kW -  2 units  
Thickener 2  Gravity Thickener  Dia. 18m x 1.5kW - 2 units  
Thickened Sludge  
Pump 1 group 

Non-clog centrifugal 
0.41 m3/min x 7.5 kW 

- 
 

4 units  
including 2 standby

Thickened Sludge  
Pump 2 group 

Non-clog centrifugal 
1.0 m3/min x 11kW 

- 
 

3 units  
including 2 standby

i. Supernatant Tank Facility 
Supernatant Pump Non-Clog Submersible 

1.8 m3/min x 15kW 
- 4 units  

including 2 standby



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-24 

(3) Sludge Treatment Facility 

The sludge treatment facilities require various equipment including sludge mixers, gates, de-sludge 
pumps, thickened sludge pumps, thickeners, and other necessary items.  Sludge from the sedimentation 
basin, which is used for both phase 1 and 2, is transferred to the sludge receiving tank by gravity.  Four 
sludge mixers (with an additional two in stock) will be provided in the tanks to prevent the inlet sludge 
from settling and sludge is transferred to the sludge thickeners by de-sludge pumps.  It is planned that 
one duty pump out of the total of four pumps will be operated during the dry season and two duty pumps 
during the rainy season. 

A total of four thickeners (D30m x2, D18 x 2) are planned.  Two thickeners will be operated during the 
dry season.  During days with heavy rain/rainy season, a total of four thickeners, two systems each with 
two thickeners connected in series will be operated.  During the dry season, sludge with about 0.5 % 
concentration from sludge receiving tanks is thickened up to about 3 % concentration in the gravity 
thickener, and thickened sludge is transferred to the sludge drying bed by a thickened sludge pump.  
During days with heavy rain/rainy season, the thickened sludge concentration is increased up to about 6% 
due to two stage thickeners being connected in series.  Thickened sludge is transferred to the sludge 
drying bed using a thickened sludge pump (refer to Figure 7.7.7 for schematic operation flow of sludge 
treatment). 

7.7.5  Electrical Equipment 

(1) Main Power Supply 

In the Phase 1 Project expansion of the main power supply with a single 33kV 50Hz by REB and 
connecting to 33kV/3.3kV transformer is planned.  The incoming line is reliable due to it being a direct 
and dedicated supply from the nearest substation.  However, the capacity of transformer allows for only 
the Phase 1 needs.  

An additional transformer and connection breakers are required for Phase 2.  The necessary space, 
including concrete foundation is considered and allowed for in the Phase 1 Project.  The transformer 
shall be of the outdoor, oil immersed, and natural cooling type. 

(2) Emergency Power Generation 

An additional generator will be required for the Phase 2 WTP.  The capacity and type of generator will 
be the same as that in Phase 1.  A new generator building will be required for the additional generator. 

Figure 7.7.8 shows the single line diagram to show the scope of the Phase 2 Project. 

(3) Electrical Room 

Four electrical rooms will be required for the Phase 2 project, located in the Substation, Filter, 
Transmission Pump Station and Chemical Building.  In the Phase 2 project, 3.3kV switchgear, LV 
transformer and LV distribution board shall be installed in the Substation; and pump starters and motor 
control centres shall be installed in the other electrical rooms.  It is possible to accommodate additional 
equipment in the Phase 1 Substation and Chemical Building.  However, for the Filter and Pump Station, 
new electrical rooms, which are similar to the Phase 1 works, will be required. 

 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-25 

Dry Season 

P P P P

P P P P

Sludge drying bed

*1 *1

P

Pre sedimentation Basin
or 

Receiving Tank

from Phase 2 sedimentaion sludge

from Phase 1 sedimentaion sludge

Sludge
Receiving Tank

First stage
Sludge

Thickener

Supernatant
Tank

De sludge Pump

Thickened Sludge Pump 1

Supernatant
Pump

P duty pump during dry season

representive sludge flow 

P P P

Second stage
Sludge

Thickener

Thickened Sludge Pump 2

*1 *1

 
Rainy season (heavy rain day) 

 
 

Figure 7.7.7  Schematic Operation Flow of Sludge Treatment 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-26 

 

Figure 7.7.8  Single Line Diagram for Karnaphuli WTP 

(4) SCADA and Instrumentation 

A SCADA system for the WTP facilities is included in Phase 1.  Additional facilities should be provided 
in Phase 2 and these should be compatible with and incorporated into the Phase 1 SCADA system, using 
the same type of PLC as Phase 1 (Profibus protocol).  The software of the SCADA should be same as 
that of the Phase 1 Project. 



Preparatory Survey on Chittagong Water Supply Improvement Project 
Final Report Vol. I Main Report 

 

7-27 

Table 7.7.7 shows the main electrical equipment required for Phase 2 Project. 

Table 7.7.7  Major Electrical Equipment required for Phase 2 Project 

Equipment Features 
33kV Switchgear  VCB 
33/3.3kV Transformer Oil type 
3.3kV Switchgear VCB 
3.3kV pump starter VFD drive 
WTP MCC 400V Form 3b 
Chemical MCC 400V Form 3b 
Local Operation Panel Stand type 
Intake Flow Measurement Electromagnetic type 
Filter Level Measurement Ultrasonic type 
Residual Chlorine Measurement Polarograph Type 